
FFoorrmmaattiioonn  ooff  NNiittrroossaammiinneess  aanndd

PPeerrfflluuoorrooaallkkyyll  AAcciiddss  DDuurriinngg  OOzzoonnaattiioonn

iinn  WWaatteerr  RReeuussee  AApppplliiccaattiioonnss  

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





Formation of Nitrosamines and Perfluoroalkyl Acids 

During Ozonation in Water Reuse Applications  
  



About the WateReuse Research Foundation 
 
The mission of the WateReuse Research Foundation is to conduct and promote applied research on the 
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the science 
of water reuse and supports communities across the United States and abroad in their efforts to create new 
[...]
water by UV irradiation and UV/O3: Efficiency, product and mechanism.  J. Hazard. Mater. 
2010, 179 (1–3), 976–982. 



  

 
WateReuse Research Foundation 113  
 

Xu, B.; Chen, Z.; Qi, F.; Shen, J.; Wu, F.  Factors influencing the photodegradation of  
N-nitrosodimethylamine in drinking water.  Frontiers of Environmental Science & Engineering in 
China 2009b, 3 (1), 91–97. 

Yamamoto, T.; Noma, Y.; Sakai, S.-i.; Shibata, Y.  Photodegradation of perfluorooctane sulfonate by UV 
irradiation in water and alkaline 2-propanol.  Environ. Sci. Technol. 2007, 41 (16),  
5660–5665. 

Yamashita, N.; Kannan, K.; Taniyasu, S.; Horii, Y.; Petrick, G.; Gamo, T.  A global survey of 
perfluorinated acids in oceans. Mar. Pollut. Bull. 2005, 51 (8-12), 658–668. 

Yangali-Quintanilla, V.; Sadmani, A.; McConville, M.; Kennedy, M.; Amy, G.  A QSAR model for 
predicting rejection of emerging contaminants (pharmaceuticals, endocrine disruptors) by 
nanofiltration membranes. Water Res. 2010, 44 (2), 373–384. 

Yoon, S.; Nakada, N.; Tanaka, H.  Occurrence and removal of NDMA and NDMA formation potential in 
wastewater treatment plants.  J. Hazard. Mater. 2011, 190 (1–3), 897–902. 

Yu, J.; Hu, J.; Tanaka, S.; Fujii, S.  Perfluorooctane sulfonate (PFOS) and perfluorooctanoic acid (PFOA) 
in sewage treatment plants.  Wat. Res. 2009a, 43 (9), 2399–2408. 

Yu, Q.; Zhang, R.; Deng, S.; Huang, J.; Yu, G.  Sorption of perfluorooctane sulfonate and 
perfluorooctanoate on activated carbons and resin: Kinetic and isotherm study.  Wat. Res. 2009b, 
43 (4), 1150–1158. 

Zhao, B.; Zhang, P.  Photocatalytic decomposition of perfluorooctanoic acid with -Ga2O3 wide bandgap 
photocatalyst.  Catal. Commun. 2009, 10 (8), 1184–1187. 

Zhao, D.; Cheng, J.; Vecitis, C. D.; Hoffmann, M. R.  Sorption of perfluorochemicals to granular 
activated carbon in the presence of ultrasound.  J. Phys. Chem. A 2011, 115 (11), 2250–2257. 

Zhao, Y.-Y.; Boyd, J. M.; Woodbeck, M.; Andrews, R. C.; Qin, F.; Hrudey, S. E.; Li, X.-F.  Formation of 
N-nitrosamines from eleven disinfection treatments of seven different surface waters.  Environ. 
Sci. Technol. 2008, 42 (13), 4857–4862. 

Zhou, Q.; Deng, S.; Zhang, Q.; Fan, Q.; Huang, J.; Yu, G.  Sorption of perfluorooctane sulfonate and 
perfluorooctanoate on activated sludge.  Chemosphere 2010, 81 (4), 453–458. 

Zhou, Q.; McCraven, S.; Garcia, J.; Gasca, M.; Johnson, T. A.; Motzer, W. E.  Field evidence of 
biodegradation of N-nitrosodimethylamine (NDMA) in groundwater with incidental and active 
recycled water recharge.  Wat. Res. 2009, 43 (3), 793–805. 

Zimmermann, S. G.; Wittenwiler, M.; Hollender, J.; Krauss, M.; Ort, C.; Siegrist, H.; von Gunten, U.  
Kinetic assessment and modeling of an ozonation step for full-scale municipal wastewater 
treatment: Micropollutant oxidation, by-product formation and disinfection.  Wat. Res. 2011,  
45 (2), 605–617. 

 
 





  

 
WateReuse Research Foundation 115  
 

Appendix 

Site Descriptions, Treatment Diagrams, and Data 

 
Utility A-MO 
 
Site description: The average daily flow at this site is approximately 30 million gallons per day, and it 
removes approximately 70,000 pounds of pollutants from the wastewater per day before it is discharged. 
After the large particles are removed by bar screen and primary clarifiers, the influent is split to two 
biological treatment systems (Plant #1 and #2), where the suspended and dissolved organic matters are 
removed. Following this step, the excess sludge is removed in clarifiers. The remaining suspended solids 
are removed in polishing filters. Finally, the flows from the two plants combine together for ozone 
disinfection (25,000 ft3 O2/hr at 3% O3 or 6 mg O3/L on average).  

Process diagram 

 
 

Sampling Locations on Site A-MO 
 

Sample 
 

Description 

1 Primary Influent 
2 Primary Effluent 
3 Secondary Effluent 
4 Sand Filter Effluent 
5 Denitrification Effluent 
6 Combined Ozone Influent 
7 Ozone Effluent 
8 Field Blank 

 
 
  



116 WateReuse Research Foundation 

Water Quality Data for Site A-MO 
 Primary 

Influent 
Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone Influent 

Ozone 
Effluent 

TKN (mg/L) 34.1    <0.03 
Total Nitrogen (mg/L)  25 10 11 12 
BOD (mg/L)     3 
TSS (mg/L) 284 200 4  <1 
NH3-N (mg/L) 20.4 20.9 <0.1  <0.1 
pH 7.28 7.48 7.67  7.87 
Total Phosphorus (mg/L) 3.75    0.45 

Note: Data from October 2011 

 
Effluent Organic Matter Characterization Data for Site A-MO 
 Primary 

Influent 
Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field Blank 

UV254 0.210 0.231 0.112 0.108 0.0661 <0.00200 
UV280 0.155 0.172 0.0844 0.0807 0.0427 <0.00200 
TOC (mg/L) 19 44 6.7 5.8 6.1 0.33 
TN (mg/L) 15 19 9.3 10 11 <0.20 

Note: Data from May 1, 2012 

 
Effluent Organic Matter Characterization Data for Site A-MO 
 Primary 

Influent 
Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field Blank 

UV254  0.201 0.134 0.116 0.059 <0.00200 
UV280  0.148 0.108 0.0911 0.0387 <0.00200 
TOC (mg/L)  45 5.7 4.9 4.8 <0.20 
TN (mg/L)  25 10 11 12 <0.20 

Note: Data from October 2011 
 
  



  

 
WateReuse Research Foundation 117  
 

October 10, 2011 Nitrosamines Data for Site A-MO 
 Primary 

Effluent 
Secondary 

Effluent (Plant 
2) 

Combined 
Ozone Influent 

Ozone Effluent Field Blank 

NDMA 15 11 12 26 <2.5 

NMEA <2.5 <2.5 <2.5 <2.5 <2.5 

NDEA <5.0 <5.0 <5.0 <5.0 <5.0 

NDPrA <10 <10 <10 <10 <10 
NMOR <5.0 12 12 8.8 <5.0 
NDBA <10 <10 <10 <10 <10 
NDPhA 16 <10 <10 <10 <10 

Note: Nitrosamine concentrations in ng/L 

 
May 1, 2012 Nitrosamines Data for Site A-MO 
 Primary 

Influent 
Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field Blank 

NDMA <25 <25 7.8 6.3 14 <2.5 
NMEA <25 <25 <5.0 <5.0 <5.0 <2.5 
NDEA <50 <50 <10 <10 <10 <5.0 
NDPrA <100 <100 <20 <20 <20 <10 
NMOR 65 58 22 23 22 <5.0 
NDBA <100 <100 <20 <20 <20 <10 
NDPhA <100 <100 <20 <20 <20 <10 

Note: Nitrosamine concentrations in ng/L 

  



118 WateReuse Research Foundation 

October 2011 PFAS Data for Site A-MO 
 Primary 

Effluent 
Secondary 
Effluent  
(Plant 2) 

Combined 
Ozone Influent 

Ozone Effluent Field Blank 

PFBA <25 <25 <25 <25 <5.0 
PFPnA <20 15 16 18 <2.0 
PFHxA 3.2 15 15 17 <0.50 
PFHpA 1.8 2.4 3.2 4.2 <0.50 
PFOA <5.0 14 15 16 <5.0 
PFNA 0.84 2.1 2.5 2.9 <0.50 
PFDA 0.62 1.3 1.3 3.9 <0.50 
PFUnA <0.50 <0.50 <0.50 <0.50 <0.50 
PFDoA <0.50 <0.50 <0.50 <0.50 <0.50 
L-PFBS 2.2 2.5 3.5 5.2 <0.25 
L-PFHxS 4.2 3.8 3.7 4.2 <0.25 
L-PFOS 2.5 4.1 4.8 9.5 <0.25 
L-PFDS <0.10 <0.10 <0.10 <0.10 <0.10 
FOSA <0.25 <0.25 <0.25 0.44 <0.25 
MeFOSAA <0.25 0.32 <0.25 <0.25 <0.25 
EtFOSAA 0.25 <0.25 <0.25 <0.25 <0.25 
4:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
6:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
8:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
10:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
4:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 
6:2 FtS 10 1.9 1.7 1.6 <0.50 
8:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 

Note: PFAS concentrations in ng/L 
 
 
  



  

 
WateReuse Research Foundation 119  
 

May 2012 PFAS Data for Site A-MO 
 Primary 

Influent 
Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field Blank 

PFBA <100 <100 <100 <100 <100 <5.0 
PFPnA <40 <40 18 17 17 <2.0 
PFHxA 8.5 8.6 26 24 28 <0.50 
PFHpA 3.1 3.3 4.8 5.0 5.1 <0.50 
PFOA 5.6 <5.0 20 19 20 <5.0 
PFNA 1.5 1.2 2.7 2.9 3.3 <0.50 
PFDA <10 <10 3.7 3.5 3.3 <0.50 
PFUnA <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 
PFDoA <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 
L-PFBS 6.8 7.0 7.6 7.0 8.4 <0.25 
L-PFHxS 4.5 4.6 4.3 4.7 5.1 <0.25 
L-PFOS 8.4 7.6 5.6 6.5 7.4 <0.25 
L-PFDS <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 
FOSA <5.0 <5.0 0.39 0.36 0.38 <0.25 
MeFOSAA <0.25 <0.25 0.30 0.28 <0.25 <0.25 
EtFOSAA 0.35 <0.25 <0.25 <0.25 <0.25 <0.25 
4:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
6:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
8:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
10:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
4:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 
6:2 FtS 1.4 2.5 1.1 1.6 2.2 <0.50 
8:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 

Note: PFAS concentrations in ng/L  



120 WateReuse Research Foundation 

Utility B-KY 
 
Site description: The average daily flow at this site is approximately 9.9 million gallons per day. This 
site was originally constructed with grit removal, primary settling basins, a sludge thickener, and two-
stage anaerobic digestion with sludge drying beds. Chlorine was used for disinfection prior to discharge. 
After a new secondary activated sludge oxidation ditch  type wastewater treatment plant was built, the 
disinfection process was changed to ozone (average 3.3 mg O3/L). 

Process diagram 

 
Sampling Locations on Site B-KY 

 
Sample 

 
Description 

1 Oxidation Ditch Influent 
2 Final Clarifier Effluent 
3 Ozone Effluent 
4 Digester Supernatant 
5 Field Blank 

 
 
  



  

 
WateReuse Research Foundation 121  
 

Water Quality Data for Site B-KY 
 Plant Influent Oxidation 

Ditch Influent 
Final 

Clarifier 
Effluent 

Ozone Effluent Digester 
Supernatant 

pH 7.0   7.68  

NH3 (mg/L) 73   0.285  

TSS (mg/L) 297   14.8  

COD (mg/L) 442   30  

Phosphorus (mg/L) 3.52   0.52  

Turbidity (NTU)    3.1  

Note: Data from March 7, 2012 

 
Effluent Organic Matter Characterization Data for Site B-KY 
 Oxidation Ditch 

Influent 
Final Clarifier 

Effluent 
Ozone 

Effluent 
Digester 

Supernatant 
Field Blank 

UV254 0.195 0.0762 0.0438 0.767 0.00238 
UV280 0.140 0.0569 0.0273 0.629 <0.00200 
TN (mg/L) 18 4 4.4 14 <0.2 
TOC (mg/L) 25 3.6 3.6 30 <0.2 

Note: Data from March 7, 2012 

 
Nitrosamines Data for Site B-KY 

 Oxidation Ditch 
Influent 

Final Clarifier 
Effluent 

Ozone Effluent Digester 
Supernatant 

Field Blank 

NDMA 25 <5.0 5.2 <5.0 <2.5 
NMEA <25 <5.0 <5.0 <5.0 <2.5 
NDEA <50 <10 <10 <10 <5.0 
NDPrA <100 <20 <20 <20 <10 
NMOR 67 21 20 13 <5.0 
NDBA <100 <20 <20 <20 <10 
NDPhA <100 <20 <20 <20 <10 

Note: Nitrosamine concentrations in ng/L 

 
  



122 WateReuse Research Foundation 

PFAS Data for Site B-KY 
 Oxidation Ditch 

Influent 
Final Clarifier 

Effluent 
Ozone Effluent Digester 

Supernatant 
Field Blank 

PFBA <100 <100 <100 <100 <5.0 
PFPnA <40 10 13 160 <2.0 
PFHxA 3.5 5.6 9.3 60 <0.50 
PFHpA 2.3 1.2 1.8 11 <0.50 
PFOA <5.0 <5.0 8.0 100 <5.0 
PFNA 0.67 <0.50 <0.50 2.5 <0.50 
PFDA 1.5 <0.50 <0.50 1.7 <0.50 
PFUnA <0.50 <0.50 <0.50 <0.50 <0.50 
PFDoA <5.0 <0.25  <0.25 <5.0 <0.25 
L-PFBS 6.2 6.6 8.5 50 <0.25 
L-PFHxS 2.9 2.8 3.7 <5.0 <0.25 
L-PFOS 5.3 0.82 1.2 2.7 <0.25 
L-PFDS 0.11 <0.10 <0.10 <0.10 <0.10 
FOSA <0.25 <0.25 <0.25 <0.25 <0.25 
MeFOSAA <0.25 <0.25 <0.25 <0.25 <0.25 
EtFOSAA <0.25 <0.25 <0.25 <0.25 <0.25 
4:2 FTUCA <2.0 <2.0 <2.0 <40 <2.0 
6:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
8:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
10:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 
4:2 FtS 1.0 <0.50 <0.50 <0.50 <0.50 
6:2 FtS <0.50 <0.50 <0.50 0.55 <0.50 
8:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 

Note: PFAS concentrations in ng/L 

 
Utility C-TX 
 
Site description: The average daily flow at this site is approximately 10 million gallons per day. 
Preliminary treatment involves screening, degritting, sedimentation, and flow equalization. Secondary 
treatment uses a Zimpro™ PACT system with two-stage activated sludge and a powdered activated carbon 
(PAC) feed. The first stage has aeration and clarification. The second stage is denitrification utilizing 
methanol as a carbon source. Secondary treatment is followed by lime clarification. The pH is raised to 11 
with lime and clarified. Then pH is lowered to 9.3 with carbon dioxide and clarified again. Additional 
carbon dioxide lowers the pH to 7.3, and then the treated wastewater is gravity filtered with granular 
activated carbon (GAC). The site uses ozone (1.0–1.3 mg O3/L) for disinfection. After disinfection, the 
treated water goes though the biologically activated carbon (BAC) filter before discharge. 
  



  

 
WateReuse Research Foundation 123  
 

Process diagram  

 
 
Sampling Locations on Site C-TX 

Sample Description 

1 Primary Effluent 

2 PACT Effluent 

3 Filter Effluent 

4 Ozone Effluent 

5 BAC Effluent 

6 Field Blank 

 
 
Effluent Organic Matter Characterization Data for Site C-TX 
 Primary 

Effluent 
PACT 

Effluent 
Filter Effluent 

Ozone 
Effluent 

BAC 
Effluent 

Field Blank 

UV254 0.277 0.103 0.0665 0.0401 0.0354 <0.00200 
UV280 0.205 0.0803 0.0512 0.0264 0.0238 <0.00200 
TN (mg/L) 37 2.6 4.5 4.1 4.0 <0.2 
TOC (mg/L) 38 3.6 3.6 3.1 2.3 <0.2 
 

Water Quality and Operation Data for Site C-TX 
 PACT Stage 1 PACT Stage 2 BAC  
SRT 10 days 36 days N/A 
Age of activated 
carbon 

N/A N/A 8-12 years 

 
  



124 WateReuse Research Foundation 

Nitrosamines Data for Site C-TX 
  Primary 

Effluent 
PACT 

Effluent 
Filter 

Effluent 
Ozone 

Effluent 
BAC Effluent 

Field Blank 

NDMA <25 <5.0 <5.0 <5.0 <5.0 <2.5 
NMEA <25 <5.0 <5.0 6.3 7.6 <2.5 
NDEA <50 <10 <10 <10 <10 <5.0 
NDPrA <100 <20 <20 <20 <20 <10 
NMOR <50 <10 <10 <10 <10 <5.0 
NDBA <100 <20 <20 <20 <20 <10 
NDPhA <100 <20 <20 <20 <20 <10 

Note: Nitrosamine concentrations in ng/L  

PFAS Data for Site C-TX 
 Primary 

Effluent 
PACT 

Effluent 
Filter 

Effluent 
Ozone 

Effluent 
BAC Effluent Field Blank 

PFBA <100 <5.0 <5.0 <100 <100 <5.0 

PFPnA <2.0 40 43 41 44 <2.0 

PFHxA <0.50 14 14 14 16 <0.50 

PFHpA <0.50 2.0 2 1.8 3.3 <0.50 

PFOA <5.0 15 18 18 24 <5.0 

PFNA 0.79 3.1 3.9 3.5 5.3 <0.50 

PFDA <0.50 1.2 1.6 1.4 1.5 <0.50 

PFUnA <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 

PFDoA <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 

L-PFBS <5.0 4.1 6.8 12 17 <0.25 

L-PFHxS <0.25 0.91 1.4 1.3 1.6 <0.25 

L-PFOS <5.0 2.3 3.6 3.3 3.1 <0.25 

L-PFDS <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 

FOSA <5.0 <0.25 <0.25 <0.25 <0.25 <0.25 

MeFOSAA <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 

EtFOSAA <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 

8:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 

4:2 FtS 1.0 <0.50 <0.50 <0.50 <0.50 <0.50 

6:2 FtS 0.94 2.1 2.7 2.2 1.7 <0.50 

8:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 

Note: PFAS concentrations in ng/L  



  

 
WateReuse Research Foundation 125  
 

Utility D-GA 
 
Site description: The treatment capacity of this site is approximately 42.5 million gallons per day. After 
passing through the primary sedimentation, activated sludge, and secondary sedimentation, lime is added 
for clarification. The incoming water is split into two filtration processes: recarbonation with CO2 
followed by dual-media filtration and strainers followed by ultrafiltration (UF). The water from the two 
filtration steps combine together for ozonation, BAC filtration, and final ozone disinfection. The applied 
ozone dose is typically 1.5 mg/L. 

Process diagram 

Sampling Locations on Site D-GA 
Sample Description 

1 Primary Effluent 
2 Secondary Effluent 
3 Combined Filter Effluent/Pre-ozone Influent 
4 Pre-ozone Effluent 
5 BAC Effluent 
6 Post-ozone Effluent 
7 Field Blank 

 
  



126 WateReuse Research Foundation 

Effluent Organic Matter Characterization Data for Site D-GA 
 

Primary 
Effluent 

Secondary 
Effluent 

Combined 
Filter Effluent/ 

Pre-Ozone 
Influent 

Pre-
Ozone 

Effluent 

BAC 
Effluent 

Post-
Ozone 

Effluent 

Field 
Blank 

UV 254 0.372 0.115 0.107 0.0816 0.0704 0.0473 <0.00200 
UV 280 0.282 0.0918 0.0839 0.0608 0.0521 0.0322 <0.00200 
TOC (mg/L) 42 5.3 5.0 5.0 4.1 3.8 <0.20 
TN (mg/L) 44 16 15 15 15 15 <0.20 
 

Water Quality and Operation Data for Site D-GA 
Age of activated carbon for BAC 6–8 years 

 

Nitrosamines Data for Site D-GA 
 

Primary 
Effluent 

Secondary 
Effluent 

Combined 
Filter 

Effluent/ 
Pre-Ozone 

Influent 

Pre-Ozone 
Effluent 

BAC 
Effluent 

Post-
Ozone 

Effluent 

Field 
Blank 

NDMA 42 6.8 5.9 9.2 <5.0 <5.0 <5.0 
NMEA <25 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 
NDEA <50 <10 <10 <10 <10 <10 <10 
NDPrA <100 <20 <20 <20 <20 <20 <20 
NMOR <50 <10 <10 <10 <10 <10 <10 
NDBA <100 <20 <20 <20 <20 <20 <20 
NDPhA <100 <20 <20 <20 <20 <20 <20 

Note: Nitrosamine concentrations in ng/L 
 
  



  

 
WateReuse Research Foundation 127  
 

PFAS Data for Site D-GA 

 
Primary 
Effluent 

Secondary 
Effluent 

Combined 
Filter 

Effluent/ 
Pre-Ozone 

Influent 

Pre-Ozone 
Effluent 

BAC 
Effluent 

Post-
Ozone 

Effluent 

Field 
Blank 

PFBA <100 <100 7.5 8.3 8.3 28 <5.0 
PFPnA 7.4 27 26 27 28 26 <2.0 
PFHxA <10 18 18 22 22 21 <0.50 
PFHpA <10 3.5 4.5 3.9 5.0 4.9 <0.50 
PFOA <100 <100 23 26 33 35 <5.0 
PFNA 6.6 6.2 7.1 7.9 8.4 8.6 <0.50 
PFDA 2.1 1.8 2.7 3.0 3.1 3.3 <0.50 
PFUnA <10 <10 <0.50 <0.50 <0.50 <0.50 <0.50 
PFDoA <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 
L-PFBS 4.3 5.6 5.6 8.6 9.6 13 <0.25 
L-PFHxS 0.87 0.73 0.81 1.1 1.0 1.1 <0.25 
L-PFOS 3.2 1.7 3.8 4.0 3.5 3.7 <0.25 
FOSA <5.0 <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 
MeFOSAA <5.0 <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 
EtFOSAA <5.0 <0.25 <0.25 <0.25 <0.25 <0.25 <0.25 
4:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
6:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
8:2 FTUCA <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 
10:2 
FTUCA 

<2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 

4:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 
6:2 FtS 1.4 2.0 2.9 3.3 2.5 <0.50 <0.50 
8:2 FtS <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 

Note: PFAS concentrations in ng/L 

 

Utility E-GA 
 
Site description: This facility receives wastewater (pH 10.5–11) from a denim mill and has a treatment 
capacity of 5.5 million gallons per day. Preliminary treatment involves aeration and pH adjustment with 
sulfuric acid to a range of 7.8 to 8.0. Secondary treatment, which consists of extended aeration, is 
followed by polymer addition for flocculation. Ozone (1200–1300 lb/day or 28–31 mg/L) is used for 
color removal and disinfection.  
 
  



128 WateReuse Research Foundation 

Process diagram 

 
Sampling Locations on Site E-GA 

Sample Description 
1 CAS Influent  

(post-EB and Acid Mixing Tank) 
2 Pre-ozonation (postclarifier) 
3 Post-ozonation 
4 Field Blank 

Water Quality Data for Site E-GA  
 CAS Influent Pre-Ozonation Post-Ozonation Field Blank 
BOD5 (mg/L) 311  7.54  
TSS (mg/L) 660  6  
Orthophosphate 
(mg/L) 

  2.81  

Phosphorus (mg/L)   9.56  
NH3-N (mg/L)   0.14  
pH   7.53  
DO (mg/L)   16.25  

Note: Data from April 16–17, 2012 

Effluent Organic Matter Characterization Data for Site E-GA 
 CAS Influent Pre-Ozonation Post-Ozonation Field Blank 
UV254 1.35 0.376 0.278 <0.00200 
UV280 0.989 0.313 0.208 <0.00200 
TN (mg/L) 47 23 21 <0.20 
TOC (mg/L) 120 25 28 <0.20 
 

Nitrosamines Data for Site E-GA 
 CAS Influent Pre-Ozonation Post-Ozonation Field Blank 
NDMA 89 72 85 <2.5 
NMEA <25 <5.0 <5.0 <2.5 
NDEA  <50 20 19 <5.0 
NDPrA <100 <20 <20 <10 
NMOR <50 <10 <10 <5.0 
NDBA <100 <20 <20 <10 
NDPhA <100 <20 <20 <10 

Note: Nitrosamine concentrations in ng/L 



  

 
WateReuse Research Foundation 129  
 

 
PFAS Data for Site E-GA 
 CAS Influent Pre-Ozonation Post-Ozonation Field Blank 
PFBA <100 350 390 <5.0 
PFPnA 900 2900 2800 <2.0 
PFHxA 590 1100 1100 0.55 
PFHpA 310 930 760 <0.50 
PFOA 93 220 190 <5.0 
PFNA 40 59 51 <0.50 
PFDA 35 70 95 <0.50 
PFUnA 3.7 5.0 3.9 <0.50 
PFDoA 1.8 0.91 0.51 <0.25 
L-PFBS 7.1 8.6 5.8 <0.25 
L-PFHxS 1.3 5.1 4.3 <0.25 
L-PFOS 6.3 22 24 <0.25 
L-PFDS <0.10 <0.10 <0.10 <0.10 
FOSA <5.0 1.2 0.95 <0.25 
MeFOSAA 8.2 8.2 8.7 <0.25 
EtFOSAA <0.25 <0.25 <0.25 <0.25 
4:2 FTUCA <2.0 <2.0 <2.0 <2.0 
6:2 FTUCA <2.0 <2.0 <2.0 <2.0 
8:2 FTUCA 2.7 <2.0 <2.0 <2.0 
10:2 FTUCA <2.0 <2.0 <2.0 <2.0 
4:2 FtS <0.50 <0.50 <0.50 <0.50 
6:2 FtS <0.50 <0.50 0.5 <0.50 
8:2 FtS 3.8 6.1 6.0 <0.50 

Note: PFAS concentrations in ng/L 

 
Utility F- QLD 
 
Site description: The site has an average treatment capacity of 8,000 m3 per day. Three ozonation steps 
are involved in this treatment process. The first one is pre-ozonation (2 mg/L) after denitrification. The 
second one is at a relatively low dosage (0.6–08 mgO3/mgDOC). The pre- and second ozone are separated 
by dissolved air flotation and sand filtration. The last step is the final disinfection.  

Process diagram     

 
  



130 WateReuse Research Foundation 